



LANARTEX S.r.l.

Via I Maggio, 27
59013 Oste - Montemurlo (PO)
Tel.: 0574-071701 Fax: 0574-899903
E-mail: labo@lanartex.it
www.lanartex.it



LAB N° 0572 L

MESSRS:
PUGI R.G. S.R.L.

VIALE MARCONI 50/15
59100 PRATO (PO)
IT

REPORT NR	230000890-001
REPORT DATE	17/02/2023
ACCEPTANCE DATE	14/02/2023
START TEST DATE	17/02/2023
END TEST DATE	17/02/2023
SAMPLING BY CUSTOMER	

TEST REPORT

Item Name: ART. JUNGLA COL. 12601

Material type: Orthogonal fabric
Intended use: Upholstery



Technical Manager
Dott.ssa Guidotti Valentina

Manager Director
Patrizia Rosati

(*) = Tests and analytes marked with asterisk are not accredited ACCREDIA. The content of the present document refers **exclusively to the submitted samples** and not to the batch that they want to represent. This report is made solely on the basis of materials supplied by the customer. This test report cannot be reproduced in part without written permission of LANARTEX. The sample description content is under the full responsibility of the customer and not of the laboratory. Except when specifically stated, **the results apply to the sample as received**. For any further information, please read the General Sales Condition on the Lanartex website.



LANARTEX S.r.l.

Via I Maggio, 27
59013 Oste - Montemurlo (PO)
Tel.: 0574-071701 Fax: 0574-899903
E-mail: labo@lanartex.it
www.lanartex.it



LAB N° 0572 L

REPORT NR
REPORT DATE

230000890-001
17/02/2023

TEST LIST

TEST	METHOD	ACCREDIA
Flammability of fabrics - Upholstered furniture <i>Infiammabilità dei tessuti - Mobili imbottiti</i>	TB 117:2013	

(*) = Tests and analytes marked with asterisk are not accredited ACCREDIA. The content of the present document refers **exclusively to the submitted samples** and not to the batch that they want to represent. This report is made solely on the basis of materials supplied by the customer. This test report cannot be reproduced in part without written permission of LANARTEX. The sample description content is under the full responsibility of the customer and not of the laboratory. Except when specifically stated, **the results apply to the sample as received**. For any further information, please read the General Sales Condition on the Lanartex website.



LANARTEX S.r.l.

Via I Maggio, 27
59013 Oste - Montemurlo (PO)
Tel.: 0574-071701 Fax: 0574-899903
E-mail: labo@lanartex.it
www.lanartex.it



LAB N° 0572 L

REPORT NR
REPORT DATE

230000890-001
17/02/2023

RESULTS

	M.U.	RESULT
TB 117:2013		
Flammability of fabrics - Upholstered furniture		
<i>Infiammabilità dei tessuti - Mobili imbottiti</i>		
<hr/>		
Reference section		3 - Resilient filling material
<i>Sezione di riferimento</i>		3 - Materiale di imbottitura elastico
Filling material		PU-nonFR (28-29,6 Kg/m ³) supplied by the laboratory
<i>Materiale per imbottitura</i>		PU-nonFR (28-29,6 Kg/m ³) fornito dal laboratorio di prova
Standard cover material		Supplied by the customer
<i>Rivestimento esterno standard</i>		Fornito dal committente
Initial - Specimen 1 - Char length		0.5
<i>Iniziali - Campione 1 - Lunghezza tratto bruciato</i>	inch	
Initial - Specimen 2 - Char length		0.6
<i>Iniziali - Campione 2 - Lunghezza tratto bruciato</i>	inch	
Initial - Specimen 3 - Char length		0.6
<i>Iniziali - Campione 3 - Lunghezza tratto bruciato</i>	inch	
Initial - Specimen 1 - SE		Yes
<i>Iniziali - Campione 1 - SE</i>	Si/No	SI
Initial - Specimen 2 - SE		Yes
<i>Iniziali - Campione 2 - SE</i>	Si/No	SI
Initial - Specimen 3 - SE		Yes
<i>Iniziali - Campione 3 - SE</i>	Si/No	SI
Initial - Specimen 1 - SB45		No
<i>Iniziali - Campione 1 - SB45</i>	Si/No	No
Initial - Specimen 2 - SB45		No
<i>Iniziali - Campione 2 - SB45</i>	Si/No	No
Initial - Specimen 3 - SB45		No
<i>Iniziali - Campione 3 - SB45</i>	Si/No	No
Initial - Specimen 1 - TOF		No
<i>Iniziali - Campione 1 - TOF</i>	Si/No	No
Initial - Specimen 2 - TOF		No
<i>Iniziali - Campione 2 - TOF</i>	Si/No	No
Initial - Specimen 3 - TOF		No
<i>Iniziali - Campione 3 - TOF</i>	Si/No	No
Final result		Pass
<i>Esito finale</i>		

(*) = Tests and analytes marked with asterisk are not accredited ACCREDIA. The content of the present document refers **exclusively to the submitted samples** and not to the batch that they want to represent. This report is made solely on the basis of materials supplied by the customer. This test report cannot be reproduced in part without written permission of LANARTEX. The sample description content is under the full responsibility of the customer and not of the laboratory. Except when specifically stated, **the results apply to the sample as received**. For any further information, please read the General Sales Condition on the Lanartex website.



LANARTEX S.r.l.

Via I Maggio, 27
59013 Oste - Montemurlo (PO)
Tel.: 0574-071701 Fax: 0574-899903

E-mail: labo@lanartex.it
www.lanartex.it



LAB N° 0572 L

REPORT NR
REPORT DATE

230000890-001
17/02/2023

NOTES

Conditioning: At least 24 hours at a temperature of 21 ± 3 °C and <55% R.H. Legend: SE: Self-extinguish of the ignition source; SB45: Smoulder beyond 45 min; TOF: Turn open flame; MNR: Measurement not recorded since combustion exceeds 45 min or the sample passes to an open flame front.

Condizionamento: Almeno 24 ore alla temperatura di 21 ± 3 °C e <55 % U.R. Legenda: SE: Auto-spegnimento della fonte di accensione; SB45: Combustione senza fiamma superiore ai 45 min; TOF: Passaggio alla fiamma libera; MNR: Misura non registrata in quanto la combustione supera i 45 min o il campione passa ad un fronte di fiamma aperta.

END OF REPORT

(*) = Tests and analytes marked with asterisk are not accredited ACCREDIA. The content of the present document refers **exclusively to the submitted samples** and not to the batch that they want to represent. This report is made solely on the basis of materials supplied by the customer. This test report cannot be reproduced in part without written permission of LANARTEX. The sample description content is under the full responsibility of the customer and not of the laboratory. Except when specifically stated, **the results apply to the sample as received**. For any further information, please read the General Sales Condition on the Lanartex website.